
OR IGI\A
BEFORE THE ILLINOIS POLLUTION CONTROL BOAT'

RECF!VED
CLERKS OFFICE

MOTION TO INCORPORATE BY REFERENCE THE PETITION FOR ADJUSTED
STANDARD FILEDIN DOCKET NUMBER AS 99-6, AND THE SITE SPECIFIC
IMPACT STUDY ACCEPTED INTO EVIDENCEINDOCKET NUMBER AS 99-6,
INTO PETITIONER'S PETITION FOR EXTENSION OF ADJUSTED STANDARD

PURSUANT TO 35 ILL. ADM. CODE 101.306(a)

Petitioner, Illinois-American Water Company ("Illinois-American"), by its attorneys
Bradley S. Hiles and Alison M . Nelson, requests approval to incorporate by reference into the
attached Petition for Extension of Adjusted Standard the PETITION FOR ADJUSTED
STANDARD filed by Illinois-American Water Company in Docket Number AS 99-6 (the
[...]
equivalent to ("no more restrictive than") the effluent standard of Section 304 .106 . Id. at 12 . The proposed discharge
will not create a "nuisance" as understood by the Board when it adopted the Offensive Conditions and Offensive
Discharge rule . The Water Company's Particle Deposition Study shows that the proposed discharge will not result in
an Offensive Condition as defined in Section 302 .203 . SSIS at 5-22 to 5-23 ; Appendix F.

9



Relationship of the Regulation of General
Applicabilityto Federal Environmental Requirements

13 . Section 106 .705(b) of the Procedural Rules provides that the petition must

state whether the regulation of general applicability was promulgated to implement, in

whole or in part, the requirements of certain federal environmental laws or programs

under such laws . The effluent standards were reviewed in 1975 and 1976 by the Illinois

Effluent Standards Advisory Group ("IESAG"), which was formed at the request of the

Director of the State of Illinois Institute for Environmental Quality, which was

subsequently renamed the Illinois Department of Energy and Natural Resources . IESAG

has concisely explained the ways in which the Illinois effluent standards differ from the

subsequently enacted federal effluent discharge control legislation :

[The federal] . . . law required . . . that the U .S . Environmental Protection
Agency promulgate by industrial category (and subcategory if necessary)
effluent limitations guidelines for existing sources and standards of
performance for new sources . Thus, PL 92-500 [the federal law] differs
from Illinois law, in requiring industrial category-specific guidelines
whereas the Illinois standards apply equally to all dischargers .

Evaluation of Effluent Regulations of the State of Illinois ("IESAG Evaluation"), Illinois
Institute for Environmental Quality, Document No . 76121, (1976), Attachment H hereto,
at pp. 4-5

14 . The United States Environmental Protection Agency ("U .S . EPA") has

never enacted effluent standards for public water supply treatment facilities . See, e.g .,

Opinion and Order of the Board, PCB R85-11, February 2, 1989, attachment I hereto,

at p. 10 . As a result, the Illinois effluent limitations and subsequent amendments thereto,

including the standards for iron and TSS for which the Water Company seeks an adjusted

standard, were not promulgated to implement, either in whole or in part, the

10



requirements of the federal Clean Water Act, the NPDES program, or any other federal

environmental laws or programs . Similarly, U .S . EPA has never enacted federal

pretreatment regulations for public water supply treatment facilities which discharge to

publicly owned treatment works . The Illinois legislature implicitly recognized the lack

of categorical pretreatment standards by enacting Section 28 .3 of the Act .

Level of Justification Required for anAdjusted Standard

15 . Section 106.705(c) of the Procedural Rules provides that the petition must

state the level of justification as well as other information or requirements necessary for

an adjusted standard as specified by the regulation of general applicability, or a statement

that the regulation of general applicability does not specify a level of justification or other

requirements .

16 . The regulation of general applicability -- that is, the Board's effluent

regulations, including Sections 304 .124 and 304 .106, and water quality criteria of Section

302.203 -- does not specify a level of justification or other requirement for an adjusted

standard .

17 .

	

The level of justification required for the adjusted standard sought by the

Water Company is, however, specified at Section 28 .1(c) of the Act :

factors relating to [the Water Company] are substantially and significantly
different from the factors relied upon by the Board in adopting the general
regulation applicable to [all industrial dischargers] ; 5'

2 .

	

the existence of those factors justifies an adjusted standard ;

-" As noted in paragraph 7 above, Section 28 .3(c) of the Act lists a number of the unique (actors that are relevant
to determining adjusted standard relief for public water supply facilities . As discussed below, the Water Company
addressed all of these factors in detail in the SSIS .

11



3 . the requested standard will not result in environmental or health effects
substantially and significantly more adverse than the effects considered by
the Board in adopting the rule of general applicability ; and

4 .

	

the adjusted standard is consistent with any applicable federal law .

415 Ill. Comp . Stat . 5/28 .1(c) .

Nature of the Activityfor Which the Proposed Adjusted Standard is Sought

18. Section 106 .705(d) of the Procedural Rules provides that the petition must

describe the nature of the petitioner's activity which is the subject of the proposed

adjusted standard . The operations of the replacement facility will be very similar to the

existing facility and, except for being moved up to the bluff to reduce future flooding,

will be in the same general location . As a result, operational information regarding the

existing facility will also be relevant to the operations of the replacement facility . The

SSIS provides a detailed description of both current and anticipated future operations as

a prerequisite for the SSIS' analysis of their site specific impacts . Much of the

information in the following sections is also addressed in the SS1S, and the following

sections will provide citations to the SSIS for reference and completeness .

19 . The Water Company's existing public water supply water treatment facility

is located along the River at approximately River Mile 204 in Alton, Illinois . The River

is the sole public water supply source for the community . There are approximately 265

miles of water main in the distribution system and the system serves a population of

approximately 76,430 people and 17,480 households/businesses .

20 .

	

The existing facility has been supplying water to the City of Alton and

nearby residents -- and discharging to the River in the same general location -- since the

12



18900' The original Main Service facility was expanded in the 1930s to 13 .3 MGD .

An additional 5 MGD High Service facility was constructed in 1981, at the same site .

The Main Service facility consists of two mixing tanks, one circular clarifier, two

rectangular sedimentation basins, sand filters, 650,000 gallons of filtered water storage

and raw and filtered water pumping stations . The High Service facility consists of one

mixing tank, two clarifiers, four filters, raw, transfer, and filtered water pump stations,

and one million gallons of filtered water storage . The two facilities share a common side

channel intake structure at the River . At the existing facility, water is taken from the

River through a side channel intake into two wet wells in the facility Gate House . Two

travelling screens are located at these wet wells to strain out debris . The screens are

regularly cleaned with finished water, and the expelled materials and screen wash water

are returned directly to the River . Three pumping units transmit raw water to the two

flocculation tanks in the Main Service facility . Three pumping units convey raw water

to the mixing tank in the High Service facility .

21 . At the Main Service facility, open rectangular steel channels convey raw

water from the mixing tanks to the circular clarifier where sand and heavy sediment are

removed . From the clarifier, the water is split into approximately equal proportions .

The clarified water enters the lower chamber of each of the two parallel rectangular

sedimentation basins . From the lower chamber, the water rises to the upper chamber .

From the sedimentation basins the treated water enters the former recarbonation tank

w

	

In the event that adjusted standard relief is granted in this proceeding, the Water Company plans to continue
to use the same general area of the River for the replacement facility discharge .

13



where additional treatment chemicals are added. From the recarbonation tank, the

treated water flows to nine sand filters .

22 . At the High Service facility, flocculation occurs in the mixing tank in

which one side wall mixer is mounted . From the mixing tank, water flows by gravity

to two Claricone sludge blanket type clarifiers . From the clarifiers, water flows by

gravity to fours/and/anthracite filters . Treatment to aid in sedimentation begins as water

leaves the intake, where the primary coagulant, Clar'lon®, is added to coagulate the

sediment in the water . Powdered activated carbon may be added at the intake in order

to control odor and taste . Lime or caustic may be added at this point as well when

alkalinity is low . Based on historical records, alkalinity is low during high flows or high

turbidities . In the mixing tanks, the retention time and gentle mixing promote

coagulation . The coagulated sediment will then settle in the clarifier and sedimentation

basins in the Main Service facility or in the Claricone clarifiers at the High Service

facility . Disinfection is provided by chlorine addition immediately after flocculation and

again after clarification in the sedimentation basins . Ammonia is added before

clarification to promote chloramine formation . SSIS at 3-1 and 3-2 .

Current Effluent Discharges

23 . As discussed in detail in paragraph 6, the existing facility discharges its

effluent directly to the River pursuant to the site specific rule codified at 35 Ill . Adm .

Code 304.206 . Effluent discharges from the existing facility's treatment system are

operational and maintenance discharges . Operational discharges are those flows that

occur regularly, on a daily or weekly basis, during periods when the facility is treating

14



raw water . Maintenance discharges occur during the cleaning of accumulated solids in

the clarifier, sedimentation basins, and mixing tanks . Residuals from the existing Alton

facility are stored in a dedicated wet well at the Gate House. They can be discharged

by gravity or can be discharged by using a dedicated transfer pump during high river

levels. All facility residuals are discharged from this location. SSIS at 3-2 .

24 . The two Main Service operational discharges consist of intermittent

clarifier blowdown and filter backwash . Id. Approximately 30,000 gallons per day

("gpd") of blowdown are discharged two days a week from the clarifier ; however, the

frequency and duration of blowdowns are variable, because they are dictated by raw

water turbidity . In addition, approximately 630,000 gpd of backwash are discharged

from nine sand filters used at the Main Service facility . The sand filters used at the

Main Service facility are backwashed daily for approximately 15 minutes . Each filter

runs approximately 24 to 30 hours between backwashings . Id.

25 . Maintenance discharges from the Main Service facility arise from cleaning,

three times per year, accumulated solids from the clarifier, sedimentation basins, and

mixing tanks . SSIS at 3-3 . The two sedimentation basins do not include sludge removal

equipment, so the basins are dewatered prior to manual sludge removal . Approximately

72,000 gpd of carrier water with residuals are discharged during the five day long

maintenance activity (i .e., total annual discharge is 1,080,000 gallons) . Id.

26 . The High Service operational discharges include Claricone clarifier

blowdown, filter backwash and cleaning of the Claricone clarifier . Operators release

clarifier residuals based on the condition and thickness of the sludge blanket .

15



Approximately 12,000 gpd of carrier water with residuals are discharged from the

clarifer . Two of the four sand/anthracite filters at the High Service facility are

backwashed daily for approximately 15 minutes. Each filter runs approximately 48 hours

between backwashings . Approximately 210,000 gpd of backwash are discharged from

the filters . Finally, the Claricone clarifiers are cleaned once a year . Approximately

24,000 gpd of cleaning residuals are discharged during two days of maintenance activity .

SSIS at 3-3 .

Existing Facility History and Replacement Facility

27. The existing facility is located within a physically restricted parcel of level

land approximately twenty feet above the normal River summer level . The facility is

bounded directly to the northeast by the Norfolk Southern Railroad and Illinois Route 100

and bounded to the southwest by the River . Across the railroad and highway corridor,

the land slopes steeply up to the bluffs overlooking the River . Due to its proximity to

the River, the existing facility is subject to occasional flooding . In August 1993, the

entire site was flooded and both the Main Service and High Service facilities were out

of service for four days . Consumers in the Alton service area were required to boil tap

water over a ten day period . Limited service was provided initially by the High Service

facility . Full service was reinstated soon thereafter . Sandbagging to protect the facility

from flooding was required in 1973, 1986, 1993, 1994 and 1995 . SSIS at 3-3 .

28 . In order to avoid future flooding and to replace the aged existing facility,

the replacement facility will be constructed approximately sixty (60) feet higher than the

existing facility on property located directly across Illinois Route 100 in Alton, Illinois .

16



The Water Company evaluated nine sites for replacing the water supply facility before

choosing this alternative . The site was selected because of its industrial zoning,

proximity to the existing facility and infrastructure, favorable site topography for

construction, size, and proximity to the existing raw water intake location . SSIS at 3-4 .

Replacement Facility Design, Capacity, Flows and Discharges

29. The replacement facility is designed to treat sufficient raw water to make

available, on average, 10 .5 MGD'-' of potable water for the Alton area. The hydraulic

design capacity of the replacement facility is 16 MGD . Based on an internal facility

demand (i.e ., not going into the Water Company's distribution system) of 1 MGD (for

Superpulsator® blowdowns, filter backwash, etc .), at a peak potable water demand of 15

MGD, the actual distribution capacity is 15 MGD . The estimated average proportional

internal facility demand is 0 .7 MGD for the average potable water flow of 10 .5 MGD .

The combined flow, 10 .5 + 0.7 = 11 .2 MGD, was therefore used for purposes of

evaluating potential discharge impacts in Section 5 .0 of the SSIS, discussed below .

30 . The replacement facility will consist of a new raw water intake and

pumping station, clarification and filtration units, filtered water storage, and chemical

feed facilities . Clarification of raw water at the replacement facility will be provided by

four Superpulsator® units (high rate sludge-blanket type clarifiers manufactured by Infilco

Degremont, Inc .). SSIS at 3-4 and 3-5 .

'-' The 10 .5 MGD value was selected as the average daily potable water demand based on projections of future
water demand conducted as part of the Water Company's Comprehensive Planning Study (SSIS at Appendix E) . The
study estimated water demand by using predicted demographic trends through the year 2010, which predict a modest
growth in population in Madison County . Population growth is likely to be influenced by the newly constructed multi-
lane highway bridge across the River at Alton, highway improvements, continued downtown development in Alton, and
increased tourist attractions .

17



31 . Filtration will be provided by six gravity dual media (sand/granular

activated carbon) units . Each filter will be equipped with a rate of flow controller, filter

to waste piping, an air wash system and automatic monitors for flow rate, head loss and

water level . SSIS at 3-5 .
[...]

io
n 

of
 t

ec
hn

ol
og

y
)

Th
e 

re
as

on
ab

le
ne

ss
 o

f 
th

e 
re

la
ti

on
sh

ip
 b

et
we

en
 t

he
i)

	

Ex
is

ti
ng

 p
hy

si
ca

l 
co

nd
it

io
ns

in
 r
el
at
io
n 
to
 t
he
 e
ff
lu
en
t 
re
du
ct
io
n 
be
ne
fi
ts

co
st
s 
of
 a
tt
ai
ni
ng
 a
 r
ed
uc
ti
on
 i
n 
ef
fl
ue
nt
 a
nd
 e
ff
lu
en
t

ii)
Th
e 

ch
ar

ac
te

r 
of

 t
he

 l
an

d 
in

vo
lv

ed
to

 b
e 

ac
hi

ev
ed

 f
ro

m 
su

ch
 a

pp
li

ca
ti

on
re
du
ct
io
n 
be
ne
fi
t 
de
ri
ve
d

iii
)

Th
e 

na
tu

re
 o

f 
th

e 
re

ce
iv

in
g 

bo
dy

 o
f

wa
te
r

ii)
Th
e 
ag
e 
of
 t
he
 e
qu
ip
me
nt
 a
nd
 f
ac
il
it
ie
s

ii)
Th
e 
co
mp
ar
is
on
 o
f 
th
e 
co
st
 a
nd
 l
ev
el
 o
f 
re
du
ct
io
n 
of

iv)
Te
ch

ni
ca

l 
fe

as
ib

il
it

y 
an

d 
ec

on
om

ic
em

pl
oy

ed
su
ch
 p
ol
lu
ta
nt
s 
fr
om
 t
he
 d
is
ch
ar
ge

. 
fr

om
 p

ub
li

cl
y

re
as
on
ab
le
ne
ss
 o
f 
di
sc
ha
rg
e 
re
du
ct
io

n
ow

ne
d 

tr
ea

tm
en

t 
wo

rk
s 

to
 t

he
 c

os
t 

an
d 

le
ve

l 
of

al
te

rn
at

iv
es

ii)
Th

e 
pr

oc
es

s 
em

pl
oy

ed
re

du
ct

io
n 

of
 s

uc
h 

po
ll

ut
an

ts
 f

ro
m 

a 
cl

as
s 

or
 c

at
eg

or
y

iv)
Th
e 
en
gi
ne
er
in
g 
as
pe
ct
 o
f 
th
e 
ap
pl
ic
at
io
n

of
 v

ar
io

us
 t

yp
es

 o
f 

co
nt

ro
l 

te
ch

ni
qu

es
iii

)

of
 i
nd
us
tr
ia
l 
so
ur
ce
s

Th
e 

ag
e 

of
 t

he
 e

qu
ip

me
nt

 a
nd

 f
ac

il
it

ie
s 

in
vo

lv
ed

Se
ct
io
n 
28

.3
i)

Wa
te
r 
qu
al
it
y 
ef
fe
ct
s

ii) III
)

Ac
tu

al
 a

nd
 p

ot
en

ti
al

 s
tr

ea
m 

us
es

Ec
on
om
ic
 c
on
si
de
ra
ti
on
s,
 i
nc
lu
di
ng

v)
Pr

oc
es

s 
ch

an
ge

s
iv

)
Th

e 
pr

oc
es

s 
em

pl
oy

ed
th

os
e 

of
 t

he
 d

is
ch

ar
ge

r 
an

d 
th

os
e

af
fe

ct
ed

 b
y 

th
e 

di
sc

ha
rg

e
vi)

No
n-

wa
te

r 
qu

al
it

y 
en

vi
ro

nm
en

ta
l 

im
pa

ct
(i
nc
lu
di
ng
 e
ne
rg
y 
re
qu
ir
em
en
ts
)

v)
Th

e 
en

gi
ne

er
in

g 
as

pe
ct

 o
f 

th
e 

ap
pl

ic
at

io
n 

of
 v

ar
io

us
ty

pe
s 

of
 c

on
tr

ol
 t

ec
hn

iq
ue

s
35
 I
AC
 3

04
.1
02

I)
Te

ch
no

lo
gi

ca
l 

fe
as

ib
il

it
y

v)
Pr
oc
es
s 
ch
an
ge
s

ii) ii)
Ec
on
om
ic
 r
ea
so
na
bl
en
es
s

So
un

d 
en

gi
ne

er
in

g 
ju

dg
em

en
t

vi
)

No
n-
wa
te
r 
qu
al
it
y 
en
vi
ro
nm
en
ta
l 
im
pa
ct
 (
in
cl
ud
in
g

iv
)

Wh
at

 d
eg

re
e 

of
 w

as
te

 r
ed

uc
ti

on
 c

an
en

er
gy

 r
eq

ui
re

me
nt

s)

v)

be
 a
ch
ie
ve
d 
by
 p
ro
ce
ss
 c
ha
ng
e,

im
pr
ov
ed
 h
ou
se
ke
ep
in
g 
an
d 
re
co
ve

ry
of

 I
nd

iv
id

ua
l 

wa
st

e 
co

mp
on

en
ts

 f
or

re
us

e?
Wh
et
he
r 
in
di
vi
du
al
 p
ro
ce
ss
 w
as
te
wa
te

r
st
re
am
s 
sh
ou
ld
 b
e 
se
gr
eg
at
ed
 o
r

co
mb

in
ed



2.0 REGULATORY REVIEW AND DEFINITION OF SITE SPECIFIC FACTORS

The SSIS was designed to address relevant factors provided in Section 27(a) and 28 .3 of the Act
as well as potential Illinois EPA or other regulatory agency concerns not explicitly addressed by
those sections . A preliminary scoping meeting was held with Illinois EPA to discuss the
necessary elements of the SSIS . As a result of that meeting a draft SSIS Workplan was
developed and sent to Illinois EPA for review and comment (Section 2.1) . The resulting
comments were incorporated into the final SSIS Workplan (Section 2 .2) which defines the site
specific factors to be addressed . As part of the Workplan, the Water Company developed a
program to identify potential stakeholder concerns about the project (Section 2.3) . A second
meeting with Illinois EPA was held to discuss project status and revisit the SSIS Workplan and
was followed by several meetings with Illinois EPA to discuss portions of the SSIS Report or
additional information requested by them (Section 2.4) .

2.1

	

Preparation of Workplan for Illinois EPA Review

A September 12, 1996 meeting was held between the Water Company and Illinois EPA to review
the overall project, determine relevant regulatory requirements, identify additional Illinois EPA
concerns, and discuss the proposed timetable of the SSIS in the context of the planning and
construction of the Alton replacement plant . As a result of that meeting, the Water Company
prepared a draft SSIS workplan . That document served as the draft work plan of the site specific
factors analysis, including BPJ factors, and was submitted to Illinois EPA for review and
comment. The workplan was intended to provide sufficient detail to clearly outline the proposed
approach and intended analyses .

2.2 Response to Illinois EPA Comments and Suggestions

The draft SSIS Workplan was submitted to Illinois EPA for review in early October 1996 . Illinois
EPA provided comments on the draft SSIS workplan in a letter from Thomas G. McSwiggin
(Manager, Permits Section) to the Water Company dated December 16,1996 (Illinois EPA, 1996) .
Illinois EPA concerns identified in that letter included the potential plant construction impacts on
terrestrial endangered species ; evaluation of any site historical significance ; more complete
evaluation of effluent standards under 35 IAC 304; and consideration of all expected pollutants
in the area of mixing . A copy of the comment letter is included in Appendix A .

549307DM.ALL . 3995-007-500

EH R

2-1 3 March 1999



2.3 Development of Plan for Seeking Stakeholder Input

An important part of the SSIS is the identification and incorporation of stakeholder concerns into
the overall site specific evaluation. Relevant stakeholders for the proposed Alton replacement
facility include abutters, local residents, community groups, local government leaders, and other
.interested parties. The Water Company had identified and met with several stakeholders for the
former proposed site on an informal basis. However, a more comprehensive plan to seek
stakeholder input was developed to formalize and document this input .

As part of this plan, the Water Company conducted a series of presentations to the stakeholders
and interested local community . These meetings were scheduled to provide an opportunity for
Illinois EPA to participate. The first of these stakeholder meetings was held on December 18,
1996 and included a presentation by Mr . McSwiggin (Manager, Permits Section) regarding the
regulatory requirements . The December meeting and emergent identified issues are further
described in Section 4 .4. A second stakeholder meeting was held on February 26, 1997 but no
new additional environmental issues were identified . Subsequent to the meeting in February
1996, Illinois-American decided to develop the property at the former Mississippi Lime site rather
than the Godfrey site . A third public meeting was held on July 21, 1998 to discuss the proposed
Alton facility. Comments and issues raised by the stakeholders for both the Godfrey and Alton
sites were similar and are addressed by the SSIS, if applicable, or otherwise considered in the
planning and development of the final plant design and/or operations .

2.4

	

Additional Meetings with Illinois EPA

Due to a change in project location, specifically the decision to construct the replacement plant
on property adjacent (including property across Route 100) to the current Alton plant rather than
a proposed site in Godfrey, IL to capture a greater than six million dollar savings in construction
costs, a second meeting with Illinois EPA was held on August 21, 1997 . The purpose of this
second meeting was to inform Illinois EPA of the project status and to revisit the SSIS Workplan
to identify any additional site specific factors which needed to be considered for the Alton
replacement facility. Based on this meeting, a mussel habitat characterization and protected
species survey was added to the Workplan prior to its implementation .

Subsequent meetings between the Water Company and Illinois EPA were held in May 1997,
October 1998, and December 1998 to discuss portions of the SSIS Report and outstanding
issues . As a consequence of these meetings, the Water Company supplied additional
information and/or analyses to Illinois EPA to provide sufficient information for the agency to
evaluate the proposed facility, and all outstanding issues were addressed .

Ems

549307DM.ALL, 3995-007-500 2-2 3 MatCh 1999



3.0 DETERMINATION OF PREDICTED EFFLUENT DISCHARGES

3.1

	

Current Plant Configuration

Illinois-American Water Company, Alton District owns and operates the water treatment facility
located along the Mississippi River at approximately River Mile 204 (latitude 38°, 53", 56' north ;
longitude 90° 12" 11' west) in Alton, Illinois . The Mississippi River is the sole source of water
supply for the facility and the District . As of 1998, there were approximately 265 miles of water
main in the distribution system and the District served a population base of 76,429 customers
and 17,479 households/businesses .

The Alton facility has been supplying water to the City of Alton and nearby residents since the
1890s. The original 13 .3 million gallons per day (MGD) Main Service Plant was constructed in
the 1930s. An additional 5 MGD High Service Plant was constructed in 1981 at the same site .
The Main Service Plant consists of two mixing tanks, one circular clarifier, two rectangular
sedimentation basins, sand filters, 650,000 gallons of filtered water storage and raw and filtered
water pumping stations . The High Service Plant consists of one mixing tank, two clarifiers, four
filters, raw, transfer, and filtered water pump stations, and one million gallons of filtered water
storage. The two plants share a common side channel intake structure at the River . The
existing treatment process is summarized in Figure 3-1 .

At the existing facility, water is taken from the Mississippi River through a side channel intake into
two wet wells in the facility Gate House . Two traveling screens are located at these wet wells to
strain out debris . The screens are regularly cleaned with finished water, and the expelled
material and screen wash water are returned directly to the Mississippi River. Three pumping
units transmit raw water to the two flocculation tanks in the Main Service plant . Three pumping
units convey raw water to the mixing tank in the High Service Plant

At the Main Service plant, open rectangular steel channels convey the raw water from the mixing
tanks to the circular clarifier where sand and heavy sediment are removed . From the clarifier,
the water is split into approximately equal proportions . The clarified water enters the lower
chamber of each of the two parallel rectangular sedimentation basins. From the lower chamber,
the water rises to the upper chamber. From the sedimentation basins the treated water enters
the former recarbonation tank where additional treatment chemicals are added . From the
recarbonation tank, the treated water flows to nine sand fitters .

549307DM.ALL, 3995-007-500 3-1 3 March 1999



EIa
At the High Service plant, flocculation occurs in the mixing tank in which one side wall mixer is
mounted . From the mixing tank, water flows by gravity to two Claricone . sludge blanket type
clarifiers. From the clarifiers, water flows by gravity to four sand/anthracite filters .

Treatment to aid in sedimentation begins as water leaves the intake, where the primary coagulant
(Clark [on) is added to coagulate the sediment in the water . Powdered activated carbon (PAC)
may be added at the intake in order to control odor and taste . Lime or caustic may added at
this point as well when alkalinity is low . Based on historical records, alkalinity is low during high
flows or high turbidities . In the mixing tanks, the retention time and gentle mixing promote
coagulation . The coagulated sediment will then settle in the clarifier and sedimentation basins
in the Main Service plant or in the Claricone clarifiers at the High Service plant.

Disinfection is provided by chlorine addition immediately after flocculation and again after
clarification in the sedimentation basins . Ammonia is added before clarification to promote
chloramine formation .

3.2 Current Effluent Discharges

There are two types of effluent discharges from the Alton treatment system - operational and
maintenance discharges . Operational discharges are those flows which occur regularly, on a
daily or weekly basis, during periods when the plant is producing potable water . Operational
discharges include return of intake screen wash, return of pre-sedimentation silts from the
clarifier, blowdown from sedimentation basins and filter backwash . The second category of
discharge (maintenance) is the annual cleaning of accumulated solids in the clari ier, the
sedimentation basins, and the mixing tanks .

Residuals from the existing Alton plant are stored in a dedicated wet well at the Gate House .
They can be discharged by gravity or can be discharged using a dedicated transfer pump during
high river levels . All plant residuals are discharged from this location .

The two Main Service plant operational discharges consist of intermittent clarifier blowdown and
filter backwash. Blowdowns occur based on the turbidity of the clarifier influent and effluent .
Plant operators manually open the drain valve for approximately one hour to blow down the
residuals . On the average, approximately 30,000 gallons per day (gpd) of blowdown are
discharged two days a week from the clarifier . However, the frequency and duration of
blowdowns are very variable since they are dictated by raw water turbidity . The sand filters used
at the Main Service plant are backwashed daily for approximately 15 minutes . Each filter runs
approximately 24 to 30 hours between backwashings . On the average, approximately 630,000
gpd of backwash is discharged from these filters .

549307DM .ALL. 3995.007-500 3-2 3 March 1999



The Main Service plant maintenance discharges are produced during cleaning of the clarifier,
sedimentation basins, and mixing tanks . The two sedimentation basins do not include sludge
removal equipment so the basins are dewatered prior to manual sludge removal . The
sedimentation basins, mixing tanks and clarifier are cleaned three times per year . Approximately
72,000 gpd of water (carrier water with residuals) are discharged during this five day-long
maintenance activity (i.e ., total annual discharge is 1,080,000 gallons) .

The High Service plant operational discharges include Claricone clarifier blowdown, filter
backwash, and cleaning of the Claricone clarifier . Plant operators release clarifier residuals
based on the condition and thickness of the sludge blanket . On the average, 12,000 gpd of
blowdown residuals are discharged from the clarifier on a regular basis . Two of the four
sand/anthracite filters at the High Service plant are backwashed daily for approximately 15
minutes . Each filter runs approximately 48 hours between backwashings. On the average,
approximately 210,000 gpd of backwash is discharged from these filters . The Claricone clarifiers
are cleaned once a year . Approximately 24,000 gpd of water (carrier water with residuals) is
discharged during the two days of maintenance activity.

3.3 Plant History and Replacement Facility

As noted earlier, portions of the existing Illinois-American Alton facility are over 100 years old .
The Alton facility has been supplying water to the City of Alton since the 1890s . In the 1930s the
13.3 MGD Main Service Plant was constructed . In 1981, an additional 5 MGD High Service Plant
was constructed at the same site .

The entire facility is located within a physically-restricted parcel of level land approximately 20 feet
above the normal river summer level . The facility is bounded directly to the northeast by the
Norfolk Southern Railroad and Illinois Route 100 and bounded to the southwest by the
Mississippi River. Across the railroad and highway corridor, the land slopes steeply up to the
bluffs overlooking the River .

Due to its proximity to the Mississippi River, the site is subject to an increasing frequency of